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- Lithium Battery UN38.3 Test Report

I . Sample Description #f iR

Product Name Polymer Lithium-ion Battery Snﬁ;r:}zlf

HKT10500
P AR G WL T B e

Manufacturer | Shenzhen Hopepower Technology Co., Ltd.
il i B VAN TR R IR R B 2 A

No.145,The Second Industrial Avenue, TangxiaYong Songgang Towen, Bao'an District,

Shenzhen, P.R. China

HYImiarE FEE - TIRiE 145 5

Trade Mark Shape Cylindrical Size R~} (©12.5X%
R WolR & A 2 (Dmax X Lmax) 47.2)mm

Limited

400mAh Charge

Voltage

Address
Hhhk

Nominal Rated
Voltage _ Capacity

_ | 1.48Wh
FRRR LR BER & 7 F PRI

Maximum
Standard Continuous
Charge Charge EnehChagge
Current Current
PrefE 7e B LR BANTFE

Wi

Current

25 5 7T HL LA

Standard Maximum
Discharge Discharge
Current Current

AL R ERAEICE L AT L

Cell Number Cell Model
1PCS HKT10500

20 e LD Pivichss
Receiving Completing
Date Mar. 31, 2016 Date Apr. 15, 2016
i H M A=kl

Cut-off
Voltage

II. Standard #xif:

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1 & ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.2)

BEE CeTREEMERHNEINE) BB ITHRIZIE1 A{EIE25 383

[I. TestItem iK1 H
T.1. [EAltitude simulation 7Rl . [External short circuit #hkig 2
T.2. KThermal test {8 &A% 6. Olmpact/ KCrush # 4%
T.3. [KVibration #Ezh 7. [HOvercharge iT7H,
T.4. ¥Shock M7 8. [HForced discharge #&HIRT
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Lithium Battery UN38.3 Test Report
IV. Test Method and Requirement M58 /v 40 #isk

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAL R B R S s Ft 4% BT P AT iR T.1 2 T.5. 5l 7.6 2 1.8 A AT i g Y it st
T IEAER R, R0 T A ARR T 2 1.5 IR ETHai.

Single cell batteries of B1#~B14# are full charged after one cycle;
Single cell batteries of B15#~B18# are full charged after fifty cycles;
Rechargeable cells of C19#~C23# are 50% charged after one cycle;
Rechargeable cells of C24#~C33# are full discharged after one cycle;
Rechargeable cells of C348~C43# are full discharged after fifty cycle;
Test environment conditiocn: ambient temperature: 15-25°C, ambient humidity: 40-70%
A B E it B1#~B1 48 3 — MBI B A

BB R B15#~B18#K 50 VG I ER A

] 76 FE RS C1 9#~C23# A4 — IR TR S 50% 78 IR AS

A 76 L C24#~CR3H A — IR M e I R IR

T 70 L R I C34#~CA3#4 50 IRIEFR e & HURIRAE

BRI E &M FEEE: 15-25°C, FFEEE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FEMRIELE, THUTAZTE:
JRER 5 (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss'.

A M1 BERATHEE, M2 2R GHAE. MRAERAAET FRIAFIEE, MIATHE
WK

Mass M of cell or battery Mass loss limit

BB R FREKIRE
M=1g 0.5%
1g=M=75g 0.2%
M>>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

VBN AT AT LI 2R FARR B b ST BT B Bt IR Y, SRS BRI B R CREEE
BibAhT. EEE. Bir%) . KEEEHEY FRMFIEE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MR TA & T.4 /7 Bitas e 0B, LS. DS, ORER IR A 3F B8l i O BE e
R A BT B EL I A T HAEBHATIX — 1R 30 AT 5 1Y 90%.
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e g7 Lithium Battery UN38.3 Test Report

T.1. Altitude simulation & & {541l

Test method i /7%

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20
=57C).

RIS MM ETEE HETEKT 11.6 kPa MFERE (2015C) TR E /D 6 AT .
Requirement 23k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

AR T, TR, THEATREA, SRR E iR 5 A s R T HE
BEATIZ — IR AT R R 1 90%.

T.2. Thermal test ¥ k%

Test method it ik

Batteries are to be stored for at least six hours at a test temperature equal to 72 = 2°C, followed by
storage for at least six hours at a test temperature equal to -40 = 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test batteries are to be stored for 24 hours at ambient temperature (20 & 5C).

B EERFREST 222 CHEH T ERED 6 I8, HEFERRREST-40£2 CHEH T
JED 6 AN P IR 2 (AR A AT (BRI R 4 30 s of. EFRFFERE BT, M5 10 ik, &H K
P 15 P A SRR R (2045 °C) AR 24 /AT
Requirement £k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

R TR, Tl TR, THREMTEK, A dEibd i ErT e E AT HE
AT X — 138 AT B 1R T 90%.

T.3. Vibration &5}

Test method i /7%

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

R E TRz E 60, BAREMERAE, JFemsnl SiEifiks. RaNEE&LEE, oHH
HSAZRTE 7 Hz 1200 Hz 218, MHEIE 7 Hz, 1 XKMEEEEDS 15 /24, X —Rafid iR =M EAEER
Btz BTN RERRT 12K, BIAN 3 DEr. B — AN Rs0 77 1R A0 5 b 0 .

SESRTTE: AT Hz 46, R 1 gn e IS, BRHEZES] 18 Hz. RS RIE (R £ 0.8mm

CRAFE 1.6mm) . IR B2 EIE R AP 8 gn (BIZFL4 50 Hz) . U E IE R {RAFE 8 gn
B RE nF| 200 Hz.
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Lithium Battery UN38.3 Test Report

Requirement £k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

BEHZGRE. S ORE, DENLE A FAREMRAREMERE IR e R ANT R
AT R LR 90%.

T.4. Shock Mi;

Test method it ik

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 gn
and pulse duration of & milliseconds. Each battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting positions of the
battery for a total of 18 shocks.

W AR R E A AR E b, SRR R P Rl SR e
B 150 gn Ak PR E] 6 ms B3 IERR . BBl 7L =B AR B R 2 7 e
M&Z =k, ETRAREZ=1RMH, 2% 18 K.

Requirement 3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 20% of its voltage
immediately prior to this procedure.

BEMZGERE. Ll TR, DENTEX FASNRAREMERR ST E R A NT HE
BEATIZ — IR AT B R 1 90%.

T.5. External short circuit #MZ5%0 %

Test method i /7%

Batteries to be tested are temperature stabilized so that its external case temperature reaches 55 =
2°C and then the battery are subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 55 £ 2°C. This short circuit condition is continued for at least one hour after the battery
external case temperature has returned to 55 £ 2°C. The battery is observed for a further six hours for the
test to be concluded.

BA A NRE FERREIRE, FHAMREEER 5542°C, ARG R 5542°C &% 4
BT 01Q FIF &, HBENR AR Bt A iR E R 2] 55£2°C 4k 2 /D 1 B, RSB 52
6 DR T ik
Requirement £k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours after test.

B FEREARE 170°C, FEERRIERA ARG 6 A ACHE, LR, TRk
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e g7 Lithium Battery UN38.3 Test Report
T.6. Impact / Crush $#d5/% %

Test method — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
Wtk — il CEHTERATET 18.0 AL ERE A H i)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

A FL R Fi A B PGB RE b R 316 ARG WMEEIERSE DL, WEER 15.8 X401
=K, KEEAD6 EK, ldiimimi g, Mo kE. B—HRo1 T7101 TR EREM 61125 B
AR B B AR AT AL, LR ) TR E MR R e E ERE R E A
. EEESREER T3 SHEET SKFERME 00 FE .

SRR, RN T EARETFATF SEEE R T O ER 158201 82X T HERMHIAMER.
B A2T —REd.

Test method — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter)

PR - Bf CERTH®RE, 82, Eh/Z508 A E T Rl ER T 18.0 2K
A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches 13 kN £ 0.78 kN,
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using component cells that have not previously been subjected to
other tests.

BREHER T FEZESE, FEAEZH IR, £58 D3l S LRERE AN 1.6 omis. HrEH
ST, BB FEAER L
(@)FE R D EIAF] 13 kKN £0.78 kN;
(b)EE BRI A T S D 100mVY; BY
(C) B TEARIE SR 5 B Y SO%EE £ .
—BiABm AR BETRE100mV B £, BB EEERDRIREER 50%, RITT#HEE.
- %%Eﬂﬁ%%?&?ﬁy\%ﬁﬁ@ﬁﬁﬁﬁn AMAE T BRI FAREER. BERERNASIEE
TH R K o
AR DR — IR R AL AR5 6 AN, RISZIE A 2 AT R AR ge B U T .
Requirement %3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there
is no disassembly and no fire within six hours after the test.

BUGAMRB AT 170°C, FAARBE R Ridk/E 6 N ATHE, Tek.
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Lithium Battery UN38.3 Test Report

T.7. Overcharge it 7 L

Test method it 7%k

The charge current is twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test is the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

70 B B U A RS T R K A T B B G P . IRIR R DB T

(a) HIIEREEBIFRAEERRT 18 REY, RGH &/ i R 2 Pt fe ok 78 LS FE P B 22 K7

BRI AE.

(b) fHliE IR R ERT 18 AR, il B/ H AR Rt R e L LR B 1.2 £

RN IR T AT, BRI AR A 24 .

Requirement #3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

BRI R P AR 7 R A GARE. K.

T.8. Forced discharge 4%l i

Test method i 7772
Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V

D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FABLEEERE TS 12V B RS BRI R R TS /40 B R R R R 4 T 92
T

P 55— 25 0K/ B PR B R Bk LA T B R R R R o SR RS TR R ] (B2 h)
THGHAEFER AR VIR R (B A) .

Requirement Kk

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

RS IR TR P ARG 7 RATHE, Tk
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V. Test Procedure MR iFE

Marking
FR AR i

3

Pretreatment

TALEE

v ) J ¥
Samples of #& Samples of  #& Samples of #f Samples of #&
B1#~B10# C19#~C23# B11#~B18# C24#~CA34

I

Altitude simulation
A R

'

Thermal test
BERAE

¥ h 4 A4 \J

Vibration Impact / Crush Overcharge Forced discharge

BEATE puig:! SR TR

External short circuit
AN BB B

Finished test
5 R,
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Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus = 2R % 6%

Calibration Date
/Due Date
sHE H B H

Rechargeable battery test 2015.08. 26
NCT-030 system R2D6-5V-5A
7o E NS R A 2016. 08. 25

Vacuum chamber (for battery 2016. 03. 07
test) GX-3020-Z
B IR P A 2017. 03. 06

Temperature circulation 2016. 03. 07
NCT-017 chamber GX-3000-150LT

BB & 2017.03. 06
Vibration test instrument 2016.03. 07

NCT-021 . gy ES-3-150
{EE0MA [ 2 2017. 03. 06

Shock test instrument 2016. 03. 07
Il (A% 2017. 03. 06

Battery short circuit test 2016, 03. 07
NCT-018 instrument BE-1000W

B L B I (2R 2017. 03. 06
Impact test instrument 2016. 03. 07

NCT-019 a1 BE-5066
il E 2017. 03. 06

Serial No. Name of Equipment Model

WHHRT B 5

NCT-022

NCT-000 Crush test instrument s 2016. 03. 07
R Es 2017.03. 06

DC regulated power supply -l 2015.08. 26

NCT-033
BHifia s BiR 2016.08. 25

Battery anti-explosion 2016. 03. 07
NCT-024 chamber GX-FB-200

Rt T A4S 2017. 03. 06
Electronic Balance 2016. 03. 07

NCT-003 JC-2238
= 2017.03. 06

Electronic Balance 2016. 03. 07
NCT-008 — JSC-830
BF AT 2017.03. 06

Digital Multimeter 2016. 03. 07
WFETHE 2017. 03. 06

Data acquisition unit 2016. 03. 07
NCT-029 P 34970A
HREK SR 2017. 03. 06

NCT-001

Report No. %45 NCT1601707981-1 Page90f18 #9 miL18 @
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VIl. Test Data {“Jﬁ@ﬂ%
T.1. Altitude simulation & 1#Efl

Lithium Battery UN38.3 Test Report

The state
of cells

ERLR NS

Pre-test i#4u 87

After test X% )5

Mass | Voltage

R CiPES
) V)

Mass | Voltage

7B CPES
(9) (V)

Mass
loss

FRE K
(%)

Voltage after
test/\VVoltage
pre-test

I JE LR
06 A FHLES (%)

Status
g

Full
charged
after one

cycle
— KB G
RS

7.683 4.18

7.681 418

0.026

100.00

Pass &%

7.708 4.19

7.706 418

0.026

99.76

Pass &%

7.737 4.19

7.736 4.19

0.013

100.00

Pass %

Ba#

7.683 4.19

7.680 4.18

0.039

99.76

Pass &%

Bo#

7.581 4.18

7.578 4.18

0.040

100.00

Pass &%

B6#

7.825 4.19

7.822 419

0.038

100.00

Pass %

Br#

7.708 4.19

7.702 4.18

0.039

99.76

Pass &%

Bo#

7.604 4.18

7.603 4.18

0.013

100.00

Pass &%

BO#

7.458 4.19

7.456 4.18

0.027

99.76

Pass %

B10#

7.700 4.19

7.697 4.18

0.039

99.76

Pass &%

Notes i1 #:

Atmospheric pressure X FE#8:1.013 X 10°Pa, Ambient temperature FEiEE: 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MAJF,. BiRERE. RS, KBS, REEAREAX.

T.2. Thermal test {2 /5%

The state
of cells

FEabIR S

Pre-test &% 5

After test R85

Mass | Voltage
& PR

(9) (V)

Mass | Voltage
TR Bk

(9) )

Mass
loss

g tn %
(%)

Voltage after
test/Voltage
pre-test

B H R i
56 Al L (%)

Status
R

Full
charged
after one

cycle
— A G
RS

7.681 4.18

7.674 4.17

0.091

99.76

Pass &%

7.706 4.18

7.698 4.17

0.104

99.76

Pass &%

7.736 4.19

7.728 4.18

0.103

99.76

Pass %

B4#

7.680 418

7.673 4.17

0.091

99.76

Pass %

B5#

7.9578 4.18

7.970 4.17

0.106

99.76

Pass &%

B6#

7.822 4.19

7.814 4.18

0.102

99.76

Pass &%

Br#

7.705 4.18

7.697 4.17

0.104

99.76

Pass %

B&#

7.603 4.18

7.995 4.17

0.105

99.76

Pass &%

BO#

7.456 4.18

7.449 4.17

0.094

99.76

Pass &%

B10#

7.697 4.18

7.690 4.17

0.091

99.76

Pass %

Notes 71B: Atmospheric pressure S JE78:1.013 X 10°Pa, Ambient temperature FRIZiEEE: 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MAF, BiRERE. RS, KBS, REEAREAX.

Report No. #5445 : NCT16017079B1-1
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T.3. Vibration &5}

Lithium Battery UN38.3 Test Report

The state
of cells

FIRE

Pre-test i#4u 77

After test i£%: 5

Mass | Voltage
FE HLE

(9) (V)

Mass | Voltage
FE HLE

(@) (V)

Mass
loss

g An %
(%)

Voltage after
test/Voltage
pre-test

B I L IR/
B8 HI LIS (%)

Status
R

Full
charged
after one

cycle
—IKIEH G
RS

7.674 417

7.671 4.16

0.039

99.76

Pass &%

7.698 417

7.696 4.17

0.026

100.00

Pass %

7.728 418

7.725 4.17

0.039

99.76

Pass &%

B4#

7.673 417

7.670 4.17

0.039

100.00

Pass &%

B5#

7.5970 417

7.968 4.17

0.026

100.00

Pass %

B6#

7.814 4.18

7.812 4.17

0.026

99.76

Pass &%

B7#

7.697 417

7.695 416

0.026

99.76

Pass &%

B&#

7.595 417

7.593 4.17

0.026

100.00

Pass &%

BO#

7.449 417

7.447 4.17

0.027

100.00

Pass %

B10#

7.690 417

7.688 4.17

0.026

100.00

Pass &%

Notes 7Ef¥: Atmospheric pressure A5 JE#4:1.013 X 10°Pa, Ambient temperature FRIEiEEE: 23.0°C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, mitoREHR. RIS, REE, REGRARE K.

T.4. Shock i;

The state
of cells

F IR

Pre-test if 4% 57

After test X% 5

Mass | Voltage
RE HLE
(@ V)

Mass | Voltage
FE HLE
) (V)

Mass
loss

B R
(%)

Voltage after
test/Voltage
pre-test

B S IR/
56 HI LIS (%)

Status
7R

Full
charged
after one

cycle
—IKIEH G
RS

7.671 4.16

7.670 4.16

0.013

100.00

Pass %

7.696 4.17

7.694 4.16

0.026

99.76

Pass &%

7.725 417

7.723 417

0.026

100.00

Pass &%

B4#

7.670 4.17

7.668 417

0.026

100.00

Pass of%

B5#

7.968 4.17

7.962 4.16

0.040

99.76

Pass %

Bo#

7.812 4.17

7.810 417

0.026

100.00

Pass &%

Br#

7.695 4.16

7.692 4.16

0.039

100.00

Pass &%

B&#

7.993 4.17

7.991 4.16

0.026

99.76

Pass %

BO#

7.447 4.17

7.445 4.16

0.027

99.76

Pass &%

B10#

7.688 4.17

7.685 4.16

0.039

99.76

Pass &%

Notes 7:#%: Atmospheric pressure KT 8:1.013 X10°Pa, Ambient temperature g5 E: 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, mitoRBR. R, REE, REGRARE K.
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Lithium Battery UN38.3 Test Report

T.5. External short circuit %8 #

The state of cells : External Peak temperature('C) Status
FEERAS Hth R E R E(C) aR

559 Pass &%

55.8 Pass &%

56.1 Pass &%

557 Pass &%

Full charged after cne

cycle 56.0 Pass &#%
—RARFR I R S 55.9 Pass £r4%

55.8 Pass &%
556 Pass &%
55.7 Pass &%
B10# 55.9 Pass &%

Notes yEf¥: Atmospheric pressure /55 #:1.013X10°Pa, Ambient temperature FRI&iE FE: 23.0°C
There is no disassembly, no rupture and no fire within six hours after test.

HATERA)S 6 NI AR BRIS REEE, Rk

T.6. Crush &
The state of cells No. External Peak temperature('C) Status
FE RS s Hth R R = iR E (°C) g R
C19# 2y Pass &4
50% charged after C20# 286 Pass &%
qu?f;;fjﬁcy;lje%?ﬁ% C21# 283 Pass &%
R C22# 277 Pass &%
C23# 275 Pass &%

Notes 7Ef¥: Atmospheric pressure A% #4:1.013 X 10°Pa, Ambient temperature FRIEiE R 23.0°C
There is no disassembly, no rupture and no fire within six hours after test.

HUGTEMIE 6 /Dt RIS, REEE, K.

T.7. Overcharge it 7 L

The state of cells No. Status
PR S = g
B11# Pass &%

Full charged after one cycle B12# Pass &%
—UAER AR B13# Pass &

B14# Pass &%

Report No. %45 NCT1601707981-1 Page 12 of 18 %12 4L 18 il
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B15# Pass &%

Full charged after fifty cycles B16# Pass &%

T IRAEE SRS B17# Pass &4%
B18# Pass &%
Notes 7Ef¥: Atmospheric pressure 55 #:1.013 X10°Pa, Ambient temperature ¥RIZi5 FE: 23.0°C

There is no disassembly and no fire during the test and within seven days after the test.

B TE AN AN SS 7 R AR IR, Rk

T.8. Forced discharge 33 .

The state of cells No. Status
FEAvIRZS i S

C24# Pass &%

C25# Pass &%

C26# Pass &%

C27# Pass &%

Full discharged after one cycle C28# Pass o1&

— IR R RA Coo# Pass &4
C30# Pass &%
C31# Pass &%
C32# Pass &%
C33# Pass &%
C34# Pass &%
C35# Pass &%
C36# Pass &%
C37# Pass &%

Full discharged after fifty cycles C38# Pass &#
50 MEIFFE SRR C39%# Pass 1%

C40# Pass &%
CH41# Pass &%
C424 Pass &%
C43# Pass &%

Notes 7L#%: Atmospheric pressure &< 7%:1.013X10°Pa, Ambient temperature g5 g 23.57C
There is no disassembly and no fire during the test and within seven days after the test.

BLSTEMNA AR SE 7 RARE, KiK.

Report No. %45 NCT1601707981-1 Page 13 0of 18 %13 4L 18 il
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V. Conclusion %%

hnnlnnys

--'a’

i#

Lithium Battery UN38.3 Test Report

Test item

A0 H

Sample humber

T §

Test reference

WMAZ %

Conclusion

gk

Altitude simulation

A

Thermal test

BB

Vibration

P&zl

B1#~B10#

by

External short
circuit

S K B

UN Manual of Test and Criteria,
part III, subsection 38.3.4.1

UN 58 Mbn v F M, S ER 5, 26
38341 %

Pass

=2

UN Manual of Test and Criteria,
part ITI, subsection 38.3.4.2

UN 358 Mdn e M, S5 1555, 26
38342 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.3

UN 358 MIbn v F M, 551305, 26
38343 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

UN 25 fkn v £, S1Ek5, 5
38.3.4.4

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN B F A5 0 F 457, S8 111ER 4, 5
3834571

Impact/Crush
B R

C198#~C23#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.6

UN 25 fkn v F M, k5, 8
38346 %

Overcharge

HERH

B11#~B18#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN 358 M bn v F M, 551355, 26
38.3.47

Forced discharge

i)

C24#~C43#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.8

UN 358 Mbn v F M, SE 1 ER 5, 26
38348 %

Pass

=2

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

R, RTINS E UNSS.3 NE R, MiRE 6 HEH.
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IX.
Model #*5: HKT10500
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TR

Important Notice

. The test report is invalid without the official stamp of NCT.
AAREFTL NCT mELA.
. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

R NCT BEFEE, AEEGEG o EH ARG .
. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BTN FRA L RERAFA T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MERiE, 5. GH, B, & siLERZEETE B HE Bk
. Objections to the test report must be submitted to NCT within 15 days.
MRS FEAFUG MTIEERE L FHE 15 RN FELALFEH.
. The test report is valid for the tested samples only.
AR DO B ahE L
. The Chinese contents in this report are only for reference.

AMEFHHCAENES %

******End Of Report jﬁ%%ﬂi******

Shenzhen NCT Testing Technology Co., Ltd. BRI A 2 A FRA 5

1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,

Baoan District, Shenzhen, Guangdong, China.
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